



TEST REPORT

1. No : CT16-067043

2. Client

○ Name : KHEO SUNG WORLD INC.

○ Address : RM1806, KNK Digital Tower, #220, Yeongsin-ro, Yeongdeungpo-gu, Seoul, Korea

3. Date of Test : 2016.06.10 ~ 2016.06.20

4. Use of Report : Submission

5. Test Sample : KOREAKING KING STONE DIAMOND PAN

6. Test Method

(1) Standards and Specifications for Food Utensils, Containers and Packages.

Affirmation	Tested By Name : Kijeoung, Park <i>Park GJ</i>	Technical Manager Name : Jun Ho Kim <i>J. H. Kim</i>
Our report apply only to the standards or procedures identified and to the sample(s) tested unless otherwise specified. The test results are not indicative of representative of the qualities of the lot from which the sample was taken or of apparently identical or similar products.		

2016.06.20

Korea Conformity Laboratories

President Kyung Sik Ki *Kyung Sik Ki*

Address : 085-03 199, Gasan digital 1-ro, Geumcheon-gu, Seoul, Korea 82-2-2102-2500

Result Inquiry : Hygiene Safety Center 82-

TEST REPORT

No :CT16-067043

7. Test Results

1) KOREAKING KING STONE DIAMOND PAN

Test Item(s)	Unit	Specifications	Test method	Test Results	Remark
Residual Lead(Pb)	mg/kg	100 or less (In total)	(1)	4	-
Residual Cadmium(Cd)	mg/kg	100 or less (In total)	(1)	Not detected	-
Residual Mercury(Hg)	mg/kg	100 or less (In total)	(1)	0	-
Residual Chromium VI(Cr ⁶⁺)	mg/kg	100 or less (In total)	(1)	Not detected	-
Extraction Lead(Pb)	mg/L	1 or less	(1)	Not detected	-
Extraction Consumption of KMnO ₄	mg/L	10 or less	(1)	1	-
Extraction Overall migration 4 % Acetic acid	mg/L	30 or less	(1)	4	-
Extraction Overall migration Water	mg/L	30 or less	(1)	2	-
Extraction Overall migration n-Heptane	mg/L	30 or less	(1)	11	-

▶ Material : Fluoro resin

TEST REPORT

No : CT16-067043



—— End of Report ——